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CHI NHANH CONG TY TNHH SX TM HA PHONG – XUONG SAN XUAT 
LO LA2, DUONG SO 1, KCN XUYEN A, MY HANH BAC, DUC HOA, LONG AN 
VIETNAM 
 
 
 
The following sample(s) was/were submitted and identified by/on behalf of the client as: 
 
Sample description : AIR CUSHION AB210 
 
Sample Receiving Date : November 13, 2012 
 
Testing Period  : November 13 to November 21, 2012 
 
Test Requested  : As applicant’s requirement 
 
Test Result(s)  : Please refer to next page(s) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of  
SGS Vietnam Ltd 

 
_____________________  

 

Tran Thi Lien 
Hardline and E&E Lab Manager 
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Test result(s) 
 
Halogen content (*) 
 

PART NAME NO.1 : TRANSPARENT PLASTIC AIR BUBBLE  
 

Result 
Test Item(s) Unit Method  MDL 

No.1 

Halogen-Fluorine (F) 
(CAS No.: 014762-94-8)  

mg/kg 
With reference to BS EN 14582:2007. 

Analysis was performed by IC. 
50 n.d. 

Halogen-Chlorine (Cl) 
(CAS No.: 022537-15-1)  

mg/kg 
With reference to BS EN 14582:2007. 

Analysis was performed by IC. 
50 n.d. 

Halogen-Bromine (Br) 
(CAS No.: 010097-32-2) 

mg/kg With reference to BS EN 14582:2007. 
Analysis was performed by IC. 

50 n.d. 

Halogen-Iodine (I) 
(CAS No.: 014362-44-8)  

mg/kg With reference to BS EN 14582:2007. 
Analysis was performed by IC. 

50 n.d. 

 
 
Note: 

1. mg/kg = ppm; 0.1wt% = 1000ppm 
2. n.d. = Not Detected 
3. MDL = Method Detection Limit 
4. (*) The tests were performed by SGS Taiwan 
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Analytical flow chart of halogen content 

 

Sample pretreatment / Separation 

Weighting and putting sample in cell 

Oxygen Bomb Combustion / Absorption  

Analysis was performed by IC 

Dilution to fixed volume 

1) Name of the person who made measurement: Rita Chen 

2) Name of the person in charge of measurement: Troy Chang 
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Sample photo: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SGS authenticate the photo on original report only 
 
 

***End of Report*** 
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